

SUN-FLY INT'L BUSINESS DEVELOPMENT LTD.  
 ROOM 301, TENGHUI BUILDING, NO.28 ZHUCUN BEIHUAN ROAD, TIANHE DISTRICT, GUANGZHOU,  
 CHINA, 510660

The following sample(s) was/were submitted and identified on behalf of the client as:

Sample Description : SUBLIMATION TIE, GLOSS  
 SGS Ref No. : CAN18-153707  
 Style / Item No. : SFS-ST01B  
 Test Performed : Selected test(s) as requested by applicant  
 Sample Receiving Date : Jul 26, 2018  
 Test Performing Date : Jul 26, 2018 to Aug 03, 2018  
 Test Result(s) : For further details, please refer to the following page(s)

Test Requested	Result
Determination of Lead (Pb) & Cadmium (Cd) content(s) of the selected parts in the submitted sample(s) with reference to California Proposition 65.	PASS

Signed for and on behalf of  
 Guangzhou Branch  
 SGS-CSTC Ltd.



Yan Lau  
 Approved Signatory



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing / inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com

Test Results :

Test Part Description :

Specimen No.	SGS Sample ID	Description
SN1	CAN18-153707.001	Silver-white fabric

Remarks :

- (1) 1 mg/kg = 0.0001%
- (2) MDL = Method Detection Limit
- (3) ND = Not Detected ( < MDL )
- (4) "-" = Not Regulated

### CA65-Lead (Pb) & Cadmium(Cd)

Test Method : With reference to CPSC-CH-E1002-08.3. Analysis was performed by ICP-OES.

Test Item(s)	Limit	Unit	MDL	001
Lead (Pb)	100	mg/kg	20	ND
Cadmium (Cd)	300	mg/kg	5	ND

Note :

- (1) The limit is referenced to the requirement as stated in the County of San Francisco Superior Court, Case No. CGC-09-489839/CGC-08-476552/CGC-11-508435/CGC-01-319336/CGC-10-505118/County of Santa Clara Case No 110 CV 172362/the Superior Court of the State of California Case No CIV 1003366/County of Alameda Superior Court, RG 10-530436/10-530300/RG-07-356892/RG-10-514803/County of Contra Costa Case No. CGC-09-485784/County of Marin Case No. CIV-10-00626/ Senate Bill No. 929 and Public Law (Consumer Product Safety Improvement Act of 2008, CPSIA).



Sample photo:



Product Photo



Product Photo

\*\*\*End of Report\*\*\*

